m Parts Breakdown BSS611
JILEUCLLL

- ULt \
< 2 ‘\.\\.\
. _ )
,,"" ™~ e ‘
) &{ S~
43 ? 87 g
46 44 @Q 38

lmm‘mrvlt(l[ll’i'l[m"fmm/4|l{m{,m(" g = ‘w‘

Page 1 of 3 8/18/2010



V/771i

Products with multiple versions are listed in subsiding order with the newest version on top not indented

T

@(O\IO'IA(AJI\J—\)E
+

N NN NN OO AU RA,DRMDIAMDAEBRADRMDIMBRMOWWWWWWWNNNDNNNNNMNNNN=22 22 A A A
N-=20OCOWO~NOUUN-_2 00000 NDD_~000~NOOCOPRPRON_,PrOOCO0OONOOOPRPRW_L0O0NNOODODRWN_,rODOONOOORADMWN-=-O

/ |

b A A &

Part ID
265995-6
450227-6
651976-0
231469-9
419664-3
231469-9
643812-4
643838-6
419665-1
265995-6
419281-9
643829-7
194435-6
195022-4
911263-2
643825-5
643824-7
864619-7
158604-3
638571-3
419285-1
266292-3
210045-2
510095-0
241869-5
211061-7
345659-9
346059-6
233092-6
158617-4
262049-0
251368-9
210028-2
961052-5
227156-6
257173-2
213512-6
265034-2
318009-1
210109-2
324626-7
285845-9
345469-4
231821-1
419280-1
961152-1
224411-7
224409-4
266133-3
961014-3
272229-0
252158-3
941151-9
345658-1
252103-8
345657-3
265056-2
266194-3
256480-0
256480-0
266264-8
251919-8
231007-7
251896-4

Parts Breakdown

Part Name
TAPPING SCREW 4X18, 4323K
HANDLE COVER, BSS6110Z
SWITCH TG72BD, BSS611Z
COMP. SPRING 4, JR180DWB
LOCK OFF LEVER, BCS550/Z
COMP. SPRING 4, JR180DWB
TERMINAL, BTD140
TERMINAL, BDF454
SWITCH LEVER, BCS550/Z
TAPPING SCREW 4X18, 4323K
REAR COVER, BSS610
HOLDER CAP, BJR182Z
CARBON BRUSH SET CB-441, BJR181
CARBON BRUSH SET CB-441, BJR181
P.H. SCREW M5X40, 2711
BRUSH HOLDER, BSS611Z
BRUSH HOLDER, BSS611Z
NAME PLATE, BSS611
MOTOR HOUSING COMPLETE, BSS611Z
YOKE UNIT, BUR182Z
BAFFLE PLATE, BSS610
TAPPING SCREW 4X65, 5402NA
BALL BEARING 627DDW, BSS611Z
ARMATURE ASS'Y 18V, BSS611Z
FAN 55, 5621DWA
B. BEARING 6000LLB, 6222DWE
SHAFT LOCK, BSS610
N/A
COMP. SPRING 5, 5740NB
BLADE CASE COMPLETE, BSS611Z
RUBBER RING 6, HM1303B
COUNTERSUNK SCREW M6, 5620DWA
BALL BEARING 606ZZ, BSS611Z
RETAINING RING S-12, 9218PBL
SPUR GEAR 52, BSS610
RING 12, 5740NB
O RING 39, HK1800
C.S.H. SCREW, 5740NB
BEARING BOX W/O BEARING, BSS610
BALL BEARING 6001DDW, BSS611Z
SPINDLE, BSS610
BEARING RETAINER 19-29, BSS610
THICKNESS RING, BSS610
TENSION SPRING 3, BSS610
SAFETY COVER, BSS610
RETAINING RING (EXT)S-34, BSS610
INNER FLANGE 35, 5008MGA
OUTER FLANGE 35, 5008MGA
HEX BOLT M6X20, 5620DWA
STOP RING E-8, 3901
LEVER 40, 3901
HEX. NUT M6, 5620DWA
F. WASHER 6, 5007NB
DEPTH GUIDE, BSS610
HEX. LOCK NUT M5-8, 5007FK
ANGULAR GUIDE, BSS610
PAN HEAD SCREW M5, 5620DWA
F.H. SCREW M6X90, 5620DWA
SHOULDER PIN 6-7, 5007MG
SHOULDER PIN 6-7, 5007MG
H.S.H.SCREW M5X8, BSS730SH
C.S.N. BOLT M6X20, 5402NA
COMPRESSION SPRING 6, BSS610
SCREW M5X20, BSS611Z

Page 2 of 3

Quantity

B e N N I T T T N N N, N e e N N N T == V- U L W W W |\ e N N N e T T W™ Ut N N U L U W W |\ [P U N [ (R G N 00 I N N L T N G T N W U U W U = N ¢ |

BSS611

8/18/2010



V/771i

73
76
77
78
79
81
82
85
1,001
1,005
1,008

/ |

b A A A

941151-9
252133-9
961014-3
272251-7
266264-8
154831-0
266229-0
253186-1
164095-8
783203-8
D-26624

Parts Breakdown

F. WASHER 6, 5007NB
HEX NUT M6, BSS611Z
STOP RING E-8, 3901
LEVER 30, BSS610
H.S.H.SCREW M5X8, BSS730SH
BASE CPL., BSS610
HEX.SCREW M5X8, 4200N
F. WASHER 7, JR3010
GUIDE RULE, 4200H

HEX WRENCH 5, 2708
N/A

Page 3 of 3

R K U (U UK UK U (UK (K G

BSS611

8/18/2010



